& TRE."
e }t ~h = e Y e

The Hilton Hotel in the
Walt DlsneY World® Resort
Orlando, Florida, USA

CONFERENCE PROGRAM GUIDE



TABLE OF CONTENTS

SchedvleataGlance ........................ Pages 32-33
Chairman’s Welcome . ......................... Pages 2-3
Continuing Education Workshops . . ............. Pages 45-48
General Information. . ......................... Pages 4-8
Exhibitor Information.. . . ..................... Pages 49-64
Hotel Maps. . ...............ccooiiiieninn.. Inside Cover
Info-Share Suite Listing . .......................... Page 9
IWC Advisory Council . ............................ Page 5
IWC Executive Commiftee . ......................... Page 4
IWCSponsors . ..........coouiiiiiiiiiinnnnnn. Page 8
[...]
Website:  www.wateradditives.com

BWA Water Additives is the leading global provider of specialty water solutions for
industrial water treatment, desalination, and oilfield industries. With brands such as;
Beldlene®, Belcork®, Belgard®, BromiCide®, Bellasol®, Belsperse®, Bellacide® and
Flocon®, BWA™s antiscalant, corrosion inhibitor and microbiocide technologies are
recognized world wide for the highest possible quality and superior fechnical performance.

CHEMICO INTERNATIONAL, INC.

Booth: 7

Contact:  Sam Owens

Phone:  361-883-8255

Fax: 361-883-5446

E-mail: saum@chemico.com

Website:  www.chemico.com

CHEMICO specializes in high quality safe treatment products and services for cooling
towers, boilers, and closed loop systems. We formulate and manufacture chemical
concentrates or bases that are easily blended for end users and distributors.
CHEMICO patented HiCycler, a water conservation process for cooling towers.

CHEMTRAC SYSTEMS, INC.

Booth: 1

Contact:  Joe Zimmerman

Phone: 770-449-6233

Fax: 770-447-0889

E-mail: chemtrac@chemtrac.com

Website:  www.chemirac.com

Chemtrac Systems, manufactures and sells streaming current monitors, particle
counters/monitors, turbidimeters, residual chlorine analyzers, & UV254 monitors for
optimizing coagulation/filtration in water freatment.

CHEMTREAT, INC.

Booth: 14

Contact:  Sydney Mosley

Phone:  804-935-2182

Fax: 804-965-6974

E-mail:  sydneym@chemtreat.com

Website:  www.chemtreat.com

ChemTreat, Inc. is the nation’s largest and fastest growing specialty chemical
company dedicated solely to industrial water treatment. For the best products and
world-class service, you've come to the right place. We have over 500 associates
working throughout North and South America, the Caribbean, and some areas of
Asia/Pacific regions. Our entrepreneurial spirit not only helps drive our company’s
success, but also carries over into our customers” facilities. We help our customers
save millions of dollars every year, enabling us to achieve unparalleled growth in
the water treatment industry.

52 70™ ANNUAL INTERNATIONAL WATER CONFERENCE®



EXEAIBITORS
CHRIST WATER TECHNOLOGY AMERICAS

Booth: 51

Contact:  Alan Daza

Phone:  860-223-0623

Fax: 860-223-0690

E-mail: adaza@christwater-americas.com

Website:  www.christwater-americas.com

Christ Water Technology Americas is a custom designer and manufacturer of
industrial water treatment equipment. Christ Water Technology supplies a broad
spectrum of industries such as power generation, pulp and paper, oil and gas,
chemical production, pharmaceuticals, food and beverage, plating and finishing,
medical facilities, micro-electronics and mining. Christ Water Technology Americas
is a supplier of the high pressure, high flow CONESEP condensate polishing system
specifically designed for the power industry.

COOLING TECHNOLOGY INSTITUTE

Booth: 47

Contact:  Frank Foster

Phone:  713-643-0691

Fax: 713-643-0310

E-mail:  ffoster@towerperformance.com

Website:  www.cti.org

Since 1950, the Cooling Technology Institute has been a non-profit govern-

ing association dedicated to improvement in technology, design, performance,
and maintenance of Evaporative Heat Transfer Systems (EHTS). With worldwide
membership the Cooling Technology institute is the leading organization in the field
of cooling fechnology.

DEGREMONT NORTH AMERICA

Booth: 2

Contact:  Anthony Fuhrman

Phone:  412-213-2323

Fax: 412-213-2324

E-mail:  anthony.fuhrman@wpt.com

Website:  www.degremont-technologies.com

Degremont NA, the world’s leader in:

*Tero Liquid Discharge

*Boiler Feed Water Treatment

*(larification

*Wastewater Treatment

*Heavy Metals Removal

*Biological Treatment

Your single source supplier for custom designed, engineered, manufactured and
commissioned industrial water treatment systems. Degremont - The most trusted
name in the Water & Wastewater Treatment industry.

53 70™ ANNUAL INTERNATIONAL WATER CONFERENCE®



EXEAIBITORS
DOW CHEMICAL

Booth: 16

Contact:  Becky Ersfeld

Phone: 952-914-1002

Fax: 952-835-4996

E-mail: BErsfeld@dow.com

Website:  www.dowwatersolutions.com

Dow Water & Process Solutions has a 50 year legacy of providing innovative water
and process solutions to both communities and industries alike. A differentiated
business unit of The Dow Chemical Company, Dow Water & Process Solutions offers
a broad portfolio of ion exchange resins, reverse osmosis membranes, ultrafiltration
membranes and electrodeionization products, with strong positions in a number

of major application areas, including industrial and municipal water, industrial
processes, pharmaceuticals, power, residential water and waste and water reuse.

. More information about Dow Water & Process Solutions can be found at www.
dowwatersolutions.com.

DRIPPING WET WATER, INC.

Booth: 5

Contact:  Allison Sampson

Phone:  830-249-0805

Fax: 830-249-0010

E-mail:  sheryl@clo2ix.com

Website:  www.clo2ix.com

Biofilms got you down? Are they harboring deadly bacterialike Legionella, costing
you efficiency and money in your cooling tower, or fouling membranes in your RO
plant? Eliminate and prevent biofilms with our patented, inherently safe, simple
and efficient chlorine dioxide systems. Visit us af the show in Booth 5.

ECODYNE LIMITED

Booth: 4

Contact:  Paul Kitchen

Phone: 905-332-1404

Fax: 905-332-6726

E-mail:  info@ecodyne.com

Website:  www.ecodyne.com

Ecodyne Water, an 150 900 company, is a worldwide leader in custom designed
water treatment systems. We bring over 50 years of experience to the design,
manufacturer and service of your water treatment equipment including; ultrafiltra-
tion, high rate filters, countercurrent packed bed demineralizers, reverse osmosis,
mixed bed polishers and deaerators.

54 70™ ANNUAL INTERNATIONAL WATER CONFERENCE



EXHIBITEORS
ECO-TEC INC.

Booth: 18

Contact:  Bonnie Goodspeed

Phone:  905-427-0077

Fax: 905-427-4477

E-mail:  bgoodspeed@eco-tec.com

Website:  www.eco-tec.com

Eco-Tec is a world leader in the innovative design and manufacture of water puri-
fication and chemical recovery solutions. With over 1,500 installations worldwide,
Eco-Tecis a leader in advanced ion exchange technology. The patented Recoflo®
process reduces installation and operating costs, prolongs resin life and maintains

high
EPICOR INCORPORATED

Booth: 17

Contact:  Rose Bussiculo

Phone:  908-925-0800

Fax: 908-925-7795

E-mail:  epicorinc@aol.com

Website:  www.epicorinc.com/

Manufacturer of powdered resins and resin-fiber mixtures, specially-formulated,
custom-blended bead resins. OEM distributor for Rohm & Haas, Dow and Sybron.

FRENCH CREEK SOFTWARE

Booth: 37

Contact:  Robert Ferguson

Phone:  610-935-8337

Fax: 610-935-1008

E-mail: robf@frenchcreeksoftware.com

Website:  www.frenchcreeksoftware.com

French Creek develops and markets scale and corrosion software tools for water
treatment professionals. Standard packages include industry standard WaterCycle®
for cooling, hyd-RO-dose ™ for membrane systems, WatSim ™ for potable,
MineSAT™ for mining and waste water, DownHole SAT for oil field. Private label
available. Windows DLLs and UNIX libraries available for controllers, web apps, and
in-house applications.

GE WATER & PROCESS TECHNOLOGIES

Booth: 42

Contact:  James Flakus

Phone:  775-215-2261

Fax: 450-444-0337

E-mail:  Jim.Flakus@ge.com

Website:  www.ge.com/water

Infrastructure, is a leading global supplier of water treatment, wastewater treat-
ment, zero liquid discharge, and process systems solutions. GE delivers customer
value by improving performance and product quality and by reducing operating
costs and extending equipment life in o broad range of products and services. These
products and services are used to optimize total water/process system performance,
safeguard customer assets from corrosion, fouling and scaling, and protect the
environment through water and energy conservation.

55 70™ ANNUAL INTERNATIONAL WATER CONFERENCE®



EXEAIBITORS
GENESYS NORTH AMERICA

Booth: 45

Contact:  Wendy Rae

Phone:  360-435-7070

Fax: 360-435-7373

E-mail:  wendy@genesysro.com

Website:  www.genesysro.com

Genesys North America specializes in high performance membrane chemicals and
services for reverse osmosis and nanofiltration systems. The membrane chemicals
include antiscalants and cleaning chemicals. Services encompass cleaning optimiza-
tion, plant audits and troubleshooting. The expertise of Genesys North America
allows customers to reduce the total cost of their RO/NF operation.

GOLDER ASSOCIATES, INC.

Booth: 11

Contact:  Kristi White

Phone:  303-980-0540

Fax: 303-985-2080

E-mail:  kwhite@golder.com

Website:  www.golder.com

Golder Associates is an employee-owned, global group of companies special-
izing in ground engineering and environmental services. From offices worldwide,
our employees work with clients who want to manage their environmental and
engineering activities in a technically sound, economically viable and socially
responsible manner.

GRAVER WATER SYSTEMS, LLC

Booth: 4

Contact:  Robert Applegate

Phone:  908-653-4202

Fax: 908-653-4300

E-mail:  rapplegate@graver.com

Website:  www.graver.com

Graver Water Systems, LLC designs and manufactures water and wastewater treat-
ment equipment and systems. Graver’s engineers are knowledgeable in pretreat-
ment, degasification, hot lime softening, boiler make-up, condensate polishing,
wastewater treatment, cooling water treatment, and oil/water separation for
industrial plants and electric utilities on a global basis.

ILLINOIS WATER TECHNOLOGIES

Booth: 15

Contact: ~ Melissa Gunsolus

Phone:  815-636-3884

Fax: 815-636-3883

E-mail:  melissag@illinoiswatertech.com

Website:  www.illinoiswatertech.com

Illinois Water Technologies is an independent service and retrofit provider of water
treatment equipment. We also stock ion exchange-resin, filter media and provide
custom replacement parts as wel as common vendor supplied components. Qur
customers enjoy 24-hour availability, commitment fo service, and cost savings that
IWTech brings to the marketplace.

56 70™ ANNUAL INTERNATIONAL WATER CONFERENCE®



EXEAIBITORS
INDUSTRIAL ANALYTICS CORP

Booth: 50

Contact:  Nick Afragola

Phone:  203-245-0380

Fax: 203-245-3698

E-mail:  nafragola-IAC@shcglobal.net

Website:  www.swan.ch

Since 1990 IAC has been a national leader in providing on line water quality
instruments. Our dedicated professional staff has over 100 years of combined water
chemistry experience. IAC knows and meets the needs of the ower plant end user
with easy accessiblity and the most sophisticated accurate technology available.

INTEGRATED SEPARATION SOLUTIONS, LLC (ISS)

Booth: 25

Contact:  John Scott

Phone:  262-736-4211

Fax: 262-736-4214

E-mail:  jscott@isepsol.com

Website:  www.isepsol.com

ISS"s Water Group has extensive experience in engineering and manufacture of
water purification equipment for the power industry: multimedia filters,softeners,
reverse osmosis unifs, mixed-heds, condensate polishers with flows to 10,000 GPM.

JOHNSON MARCH SYSTEMS, INC.

Booth: 8

Contact:  John Sands

Phone:  215-364-2500

Fax: 215-764-5425

E-mail:  john.sands@johnsonmarch.com

Website:  www.johnsonmarch.com

Johnson March Systems is a custom designer and fabricator of chemical dosing
sysfems, steam and water sampling panels, chlorination systems, ammonia feed
sysfems, specialty skid mounted packages, and dust suppression systems. JMSI
is 150 9001-2000 certified by Underwriters Laboratories. JMSI has a full staff
ofmechanical, electrical, instrumentation and civil engineers.

LANXESS SYBRON CHEMICALS INC.

Booth: 12

Contact:  Dwight Tamaki

Phone:  609-893-1100

Fax: 609-894-8641

E-mail:  dwight.tamaki@lanxess.com

Website:  www.ionexchange.com

Sybron Chemicals Inc., a Lanxess Company, provides world-class ion exchange
resins fo meef your needs. From cocurrent softening fo condensate polishing.
Lewatit MonoPlus uniform-particle size resins, and specialty resins, have proven
their values across the water treatment market. Lanxess is also unique in its water
treatment chemicals, including the Preventol® and Baypure® product lines, as well
as Bayhibit® and Hydrazine Hydrate.

57 70™ ANNUAL INTERNATIONAL WATER CONFERENCE®



EXHIBITEORS
NALCO COMPANY

Booth: 26

Contact:  Cathy Stetenfeld

Phone: 630-305-1239

Fax: 630-305-2947

E-mail: cstetenfeld@nalco.com

Website:  www.nalco.com

Nalco provides essential expertise for water, energy and air. We help our customers
reduce energy, water and other natural resource consumption, enhance air quality,
minimize environmental releases and improve productivity and end products while
boosting their bottom line. Together our comprehensive solutions contribute to the
sustainable development of customer operations. Nalco is a member of the Dow
Jones Sustainability World Index. More than 11,500 Nalco employees operate in
130 countries supported by a comprehensive network of manufacturing facilities,
sales offices and research centers to serve a broad range of end markets.

NEPTUNE CHEMICAL PUMP CO.

Booth: 19

Contact:  Thomas R. 0’Donnell

Phone: 215-699-8700

Fax: 215-699-0370

E-mail: tomo(@neptunel.com

Website:  www.neptunel.com

Neptune Chemical Pump Co. is a manufacturer of metering pumps, portable mixers,
chemical feed systems, liquid polymer blending systems and glycol feed systems
plus water treatment accessories including bypass feeders, bromine feeders, sample
coolers, injection quills and corporation stops. In addition, Neptune manufactures
relief valves, back pressure valves and calibration columns.

NIAGARA BLOWER HEAT TRANSFER SOLUTIONS

Booth: 52

Contact:  Peter Demakos

Phone: 716-875-2000

Fax: 716-875-1077

E-mail:  pgdemakos@niagarablower.com

Website:  www.niagarablower.com

Niagara Blower is a design-build manufacturer providing engineered solutions to
heat transfer applications at power, process, refinery, food and brewing facilities
worldwide since 1904. Niagara’s customized product lines include

WSAC dlosed-loop, evaporative coolers and condensers and No-Frost® liquid desic-
cant dehumidification sysfems.

58 70™ ANNUAL INTERNATIONAL WATER CONFERENCE®



EXHIBITEORS
PALL CORPORATION

Booth: 13

Contact:  Donna DeMarah

Phone:  516-484-3600

Fax: 516-484-0364

E-mail:  donna_demarah@pall.com

Website:  www.pall.com

Pall Power Generation is a global leader in providing filtration and separation
products and services to the Power Generation industry, whether power is produced
from fossil, nuclear, or renewable sources. Pall products are used to purify water,
oils, and gases in every stage of the power cycle.

POLLUTION EQUIPMENT NEWS/RIMBACH PUBLISHING INC.

Booth: 27

Contact:  Karen Galante

Phone: 412-364-5366

Fax: 412-369-9720

E-mail: karen@rimbach.com

Website:  www.rimbach.com

POLLUTION EQUIPMENT NEWS reaches over 90,000 professionals covering the en-
tire pollution abatement market. Products and literature for air, water, wastewater
and hazardous waste pollution are featured.

POWELL WATER SYSTEMS INC

Booth: 43

Contact:  Scott Powell

Phone:  303-627-0320

Fax: 303-627-0116

E-mail:  scottpowell@powellwater.com

Website:  www.powellwater.com

Powell Water is the industry leader and the world’s largest supplier of industrial
electrocoagulation (EC) systems with over 150 installations worldwide. EC has
become recognized as a very effective means for economically treating a wide
variety of challenging water problems. Stop by our booth to see an operating
demonstration unit.

PROMINENT FLUID CONTROLS, INC.

Booth: 54

Contact:  Scott Staniszewski

Phone:  412-788-7919

Fax: 412-787-0704

E-mail:  sales@prominent.us

Website:  www.prominent.us

ProMinent Fluid Controls, Inc. is a global manufacturer of chemical metering
pumps, water quality instrumentation, specialized disinfection equipment, and
pre-engineered or custom skidded systems serving the Water and

Wastewater industries. We have proudly served the Municipal, Industrial and OEM